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Luxury Contract Furnishings Limited
Ladywell Mills
Hall Lane
Bradford
BD4 7DF
Contact: Dairine

DATE RECEIVED : 23 MAY 2017
QUALITY/REFERENCE . 4546 EXHILIRATE
REPUTED FIBRE CONTENT : 90% WOOL, 10% NYLON
FABRIC DESCRIPTION . WOVEN
COLOUR/DESIGN : MULTI STRIPE
PERFORMANCE STANDARD : GENERAL

REQUEST: Colour fastness to light, wet & dry rubbing, resistance to pilling & abrasion, seam
slippage, tensile strength and tear strength

COMMENTS: Flammability to follow on report 297933/2

— S L Sheridan

S. WISEMAN L. SHERIDAN
LABORATORY DIRECTOR LABORATORY MANAGER

This report may not be reproduced except in full without the written approval of HSTTS. In all circumstances results of tests are implied
as referring only to the sample supplied and should not be construed or interpreted on any other basis. The comments given in the
report are for guidance only and are not a part of the resuits. Opinions and interpretations expressed herein are outside the scope of

UKAS accreditation.
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COLOUR FASTNESS TO:

BS EN ISO 105-X12:2016 Rubbing

Colour Test Staining
Dry, Face, Length 4-5
Dry, Face, Width 4-5
Wet, Face, Length 4-5
Wet, Face, Width 4-5

BS EN ISO 105-B02:2014 Light Fastness Blue Wool 6
Shade change

Cerise 6

Orange 6

Navy 6+

Teal 5-6

Blue 5-6

Lime 6
PHYSICAL

BS EN ISO 13936-2:2004 Seam Slippage
Length Width
Seam opening at 180 N 6.0 mm | 1.6 mm

BS EN ISO 13934-1:2013 Tensile Strength 50mm Strip
Length Width
| Mean | 612.1N 414.0N
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PHYSICAL

BS EN 13937-3:2000 Wing Tear Strength
Length Width
Mean l 44.1 N 36.1 N

BS EN ISO 12945-2:2000 PILLING MODIFIED MARTINDALE

Revs Grade
500 4-5
1000 4-5
2000 4-5
5000 4

Sample tested: As Received

Sample tested against Wool abradant as specified in BS EN ISO 12947,

BS EN 14465:2003 Annex A Abrasion Resistance
12 kPa load. End point: 3 threads broken (Upholstery woven)

Number of rubs to breakdown:
Head | 80,000
Head 2 80,000
Head 3 80,000
Head 4 80,000
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